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JSE Labs

Jones Stohosky Environmental Laboratory, Inc. White Sands Missile Range, NM
3325 SE Harrison St., Milwaukie, Oregon 97222 1 August 2008
p 503-659-8338 f 503-659-7577 jselabs.com

SUMMARY OF FINDINGS

Francis Stohosky and Heather Canapary of JSE Labs performed a site visit to Moffett NAS
accompanied by Mr. TE Shirley of the USACE on 15-16 May, 2008.

Several apartment-type housing structures on alengthy list were viewed. The buildings were
typically four or six unit, two to three story structures. A single unit from several structures was
surveyed to provide arepresentative sampling for the purpose of developing a cost estimate to
abate ACM and/or remove hazardous materials/items.

Some common building elements exist within each group of structures (roofing, number of
fluorescent light fixtures, exterior siding, etc.), however there were enough observed differences
in theinterior of each viewed structure to necessitate surveying each individual unit prior to
demolition or abatement.

Fourteen of approximately 290+ units on the candidate demolition list were surveyed.
Fluorescent light tubes, suspect mercury-containing thermostats, and asbestos-containing
building materials were found in each unit. Three fluorescent light fixtures and one suspect
mercury-containing thermostat was typical in each unit, however differing asbestos-containing
material types and quantities were observed. Roofing and textured ceiling material, two of the
major suspect asbestos-containing materials, consistently tested negative for asbestos.

The majority of the cost of asbestos abatement at these structures involves sheet floor covering
and flooring mastic. Abatement of these materials is complicated by the potential difficulty in
removing them from the lightweight concrete flooring substrate present in the structures.
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ACM Materials, Location, and Quantity Summary



Moffett NAS Pre-Demolition Building ACM Survey
(Prepared by Francis Stohosky (JSE Labs) - 17 August 2008)

The following is a summary list of asbestos-containing materials found in various buildings at Moffett NAS. These materials require removal or special
handling procedures in conjunction with demolition of the buildings.

Building
Number Material Location Quantity Unit Cost Total Cost
815 A Sheet vinyl flooring Utility area 20 SF
Sink undercoating (presumed) Kitchen 1EA
840 A Sheet vinyl flooring Kitchen 250 SF
Sink undercoating (presumed) Kitchen 1EA
817 B Sheet vinyl flooring Kitchen 300 SF
Sink undercoating Kitchen 1EA
828A Sheet vinyl flooring Bath 70 SF
12" vinyl tile mastic Living Room 420 SF
Sink undercoating (presumed) Kitchen 1EA
813B Sheet vinyl flooring Master Bath 60 SF
12" vinyl tile mastic Master Bedroom 625 SF
Sink undercoating Kitchen 1EA
811B Sheet vinyl flooring Kitchen 325 SF
Sink undercoating Kitchen 1EA
822E Sheet vinyl flooring Kitchen 275 SF
Sink undercoating Kitchen 1EA
801B Sheet vinyl flooring Kitchen 225 SF
12" vinyl tile mastic Master Closet 275 SF
Sink undercoating (presumed) Kitchen 1EA
802F Sheet vinyl flooring Kitchen 350 SF
12" vinyl tile mastic Hall 545 SF
Sink undercoating (presumed) Kitchen 1EA
850E Sink undercoating Kitchen 1EA
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Moffett NAS Pre-Demolition Building ACM Survey
(Prepared by Francis Stohosky (JSE Labs) - 17 August 2008)

Building
Number Material Location Quantity Unit Cost Total Cost
848C Sheet vinyl flooring Kitchen 300 SF
Sink undercoating (presumed) Kitchen 1EA
729A/E Sink undercoating Kitchen 1EA
Sheet vinyl flooring Downstairs 400 SF (est.)
728 C/E Gypsum joint compound wall Throughout
Sink undercoating Kitchen 1EA
Sheet vinyl flooring Kitchen, hall, restroom 400 SF (est.)
860 12" vinyl tile mastic, bottom layer Hallway, main room 400 SF (est.)

Sink undercoating (presumed)

Kitchen
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Sample Inventory



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Batch #: 082000

JSE Client #: 04127.22

SAMPLE INVENTORY

Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-001 815A- Kitchen White compound None Detected
Joint/texture
04127.22-002 815A-Bedroom- Bottom 425 sf Layer 1: White composite tile
Tile 1- 12" Layer 2: Black mastic
04127.22-003 815A- Bedroom- Top 425 sf Layer 1: White composite tile None Detected
Tile 2- 12" Layer 2: Yellow mastic None Detected
04127.22-004 815A- Living room Layer 1: White-painted None Detected
compound
Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected
04127.22-005 815A- Bath 40 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 1 Layer 2: White fibrous backing None Detected
Layer 3: White vinyl None Detected
Layer 4: White fibrous backing None Detected
04127.22-006 815A- Kitchen, utility, hall 280 sf Layer 1: White/gray vinyl None Detected
Sheet vinyl 2 Layer 2: Gray fibrous backing None Detected
04127.22-007 815A- Kitchen, utility, hall 20 sf Layer 1: Tan pebbled None Detected
composite vinyl
Sheet vinyl 3 Layer 2: Gray fibrous backing 28% Chrysotile
04127.22-008 815A- Living room 450 sf White texturing granules None Detected

Popcorn ceiling

04127.22-009

Stucco

04127.22-010
Roof/paper

815A- Exterior

815A- Exterior carport

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

White-painted beige compound

w/rock

Layer 1: Black tar fibrous w/rock

Layer 2: Black tar felt

None Detected

None Detected
None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client # 04127.22 SAMPLE INVENTORY

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Batch #: 082000

Report Date: 06/13/2008

Description

Asbestos Analysis

Material
Sample Type Sample Location Extent
04127.22-011 815A- Exterior carport
Exterior joint/texture
04127.22-012 840A- Kitchen 250 sf
Sheet vinyl 1
04127.22-013 840A- Bath 40 sf
Sheet vinyl 2
04127.22-014 840A- Hall 450 sf

Popcorn ceiling

04127.22-015

Wall gyp/texture

04127.22-016
Joint/texture

04127.22-017

Exterior stucco

04127.22-018
Roofing/paper

04127.22-019

Exterior joint/texture

840A- Living room

840A- Hall wall

840A- Exterior

840A- Exterior carport

840A- Exterior carport

04127.22-020 817B- Hall
Joint/texture
04127.22-021 817B- Hall

Popcorn ceiling

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

White-painted texturing
compound

Layer 1: Tan composite vinyl

Layer 2: Gray fibrous backing

Layer 1: Tan vinyl
Layer 2: White mastic

White texturing granules
Layer 1: White-painted
compound

Layer 2: Brown fibrous paper
Layer 3: White gypsum-like

White-painted compound

Layer 1: White compound
w/rock

Layer 2: Gray compound w/rock

Layer 1: Black tar fibrous w/rock

Layer 2: Black tar felt

White-painted compound

Beige-painted compound

White texturing granules

None Detected

None Detected
27% Chrysotile

None Detected
None Detected

None Detected

None Detected

None Detected
None Detected

None Detected

None Detected

None Detected

None Detected

None Detected

None Detected

None Detected

None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577 Batch #: 082000

. . SAMPLE INVENTORY
JSE Client #: 04127.22 Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-022 817B- Kitchen 300 sf Layer 1: Tan pebbled vinyl None Detected
Sheet vinyl 1 Layer 2: Gray fibrous backing 27% Chrysotile
04127.22-023 817B- Living room subfloor Gray cementitious None Detected
Concrete
04127.22-024 817B- Kitchen Black fibrous compound 8% Chrysotile
Sink
04127.22-025 817B- Exterior Layer 1: Painted beige None Detected
cementitious
Stucco Layer 2: Gray cementitious None Detected
04127.22-026 817B- Bath 40 sf Layer 1: Yellow brick-pattern None Detected
vinyl
Sheet vinyl 2 Layer 2: White mastic None Detected
04127.22-027 817B- Utility room 70 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 3 Layer 2: Gray fibrous backing None Detected
04127.22-028 817B- Exterior carport Layer 1: Black tar fibrous w/rock None Detected
Roofing/paper Layer 2: Black tar felt None Detected
04127.22-029 817B- Exterior carport White compound None Detected
Joint//texture
04127.22-030 828A- Kitchen 350 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 1 Layer 2: Gray fibrous backing None Detected
04127.22-031 828A- Bath 70 sf Layer 1: White pebbled vinyl None Detected
Sheet vinyl 2 Layer 2: Gray fibrous backing 28% Chrysotile
04127.22-032 828A- Living room- top 420 sf Layer 1: Tan composite tile None Detected
Vinyl tile- 12" Layer 2: Yellow mastic None Detected

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Page 3 of 16



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample Type

Sample Location

SAMPLE INVENTORY

Material
Extent

Frankie Friend & Associates

Project: Moffett NAS

Project ID:

Batch #: 082000

Report Date: 06/13/2008

Description

Asbestos Analysis

04127.22-033
Vinyl tile- 12"

04127.22-034

Popcorn ceiling

04127.22-035
Stucco

04127.22-036
Joint/texure

04127.22-037
Stucco

04127.22-038

Wall gyp/texure

04127.22-039
Joint/texture

04127.22-040
Sheet vinyl 1

04127.22-041
Sheet vinyl 2

04127.22-042
Sheet vinyl 3

04127.22-043
Vinyl tile 1 - 12"

828A- Living room- bottom

828A- Hall

828A- Exterior

828A- Hall

828A- Exterior

828A- Living room

828A- Exterior carport

813B- Kitchen

813B- Master bath

813B- Bath- top

813B- Hall

420 sf

500 sf

200 sf

60 sf

40 sf

50 sf

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 1: Yellow mastic
Layer 2: Tan composite tile
Layer 3: Black masitc

White texturing granules

Painted beige cementitious

White compound

Gray cementitious

Layer 1: Beige-painted
compound

Layer 2: Brown fibrous paper
Layer 3: White gypsum-like

Beige-painted compound

Layer 1: Gray vinyl

Layer 2: Beige fibrous backing

Layer 1: Gray pebbled vinyl
Layer 2: Gray fibrous backing

Layer 1: White vinyl
Layer 2: Gray fibrous backing

Layer 1: Gray composite tile
Layer 2: Yellow mastic

None Detected
None Detected
2% Chrysotile

None Detected

None Detected

None Detected

None Detected

None Detected

None Detected
None Detected

None Detected

None Detected
None Detected

None Detected
23% Chrysotile

None Detected
None Detected

None Detected
None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577 Batch #: 082000

. . SAMPLE INVENTORY
JSE Client #: 04127.22 Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-044 813B- Living room 1250 sf White texturing granules None Detected
Popcorn ceiling
04127.22-045 813B- Bath- bottom 40 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 4 Layer 2: Gray fibrous backing None Detected
04127.22-046 813B- Master bedroom 625 sf Layer 1: Tan composite tile None Detected
Vinyl tile 2- 12" Layer 2: Black mastic 4% Chrysotile
04127.22-047 813B- Exterior carport Layer 1: Black tar fibrous w/rock None Detected
Roofing/paper Layer 2: Black tar felt None Detected
04127.22-048 813B- Hall Off-white painted compound None Detected
Joint/texture
04127.22-049 813B- Kitchen Black compound 6% Chrysotile
Sink
04127.22-050 813B- Hall Layer 1: Off-white painted None Detected
compound
Joint/texture/gyp Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected
04127.22-051 813B- Exterior Layer 1: Painted beige None Detected
cementitious
Stucco Layer 2: Gray cementitious None Detected
04127.22-053 811B- Hall 800 sf White texturing granules None Detected
Popcorn ceiling
04127.22-053 813B- Exterior carport White-painted compound None Detected
Joint/texture
04127.22-054 811B- Kitchen 325 sf Layer 1: Gray pebbled None Detected
composite vinyl
Sheet vinyl 1 Layer 2: Gray fibrous backing 32% Chrysotile

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577 Batch #: 082000

. . SAMPLE INVENTORY
JSE Client #: 04127.22 Report Date: 06/13/2008

Material

Sample Type Sample Location Extent Description Asbestos Analysis

04127.22-055 811B- Bath 40 sf Layer 1: Tan vinyl None Detected

Sheet vinyl 2 Layer 2: White mastic None Detected

04127.22-056 811B- Bedroom subfloor Gray cementitious None Detected

Concrete

04127.22-057 811B- Kitchen Beige-painted compound None Detected

Joint/texture

04127.22-058 811B- Kitchen Layer 1: Beige-painted None Detected
compound

Gypltexture Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-059 811B- Kitchen Black compound 5% Chrysotile

Sink

04127.22-060 811B- Exterior Layer 1: Painted beige None Detected
cementitious

Stucco Layer 2: Gray cementitious None Detected

04127.22-061 811B- Exterior carport Layer 1: Black tar fibrous w/rock None Detected

Roofing/paper Layer 2: Black tar felt None Detected

04127.22-062 811B- Exterior carport Layer 1: White compound None Detected

Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected

04127.22-063 822E- Kitchen 275 sf Layer 1: Tan pebbled None Detected
composite vinyl

Sheet vinyl 1 Layer 2: Gray fibrous backing 27% Chrysotile

04127.22-064 822E- Bath 40 sf Layer 1: Yellow brick-pattern None Detected
vinyl

Sheet vinyl 2 Layer 2: White mastic None Detected

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577 Batch #: 082000

. . SAMPLE INVENTORY
JSE Client #: 04127.22 Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-065 822E- Living room Layer 1: Beige-painted None Detected
compound
Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected
04127.22-066 822E- Hall 600 sf White texturing granules None Detected
Popcorn ceiling
04127.22-067 822E- Closet 20 sf White texturing granules None Detected
Popcorn ceiling
04127.22-068 822E- Kitchen Black compound 3% Chrysotile
Sink
04127.22-069 822E- Exterior Layer 1: Painted beige None Detected
cementious
Stucco Layer 2: Gray cementitious None Detected
04127.22-070 822E- Living room subfloor Gray cementitious None Detected
Concrete
04127.22-071 822E- Exterior carport Layer 1: Black tar fibrous w/rock None Detected
Roofing/paper Layer 2: Black tar felt None Detected
04127.22-072 822E- Exterior carport White compound None Detected
Joint/texture
04127.22-073 801B- Master bath 175 sf Layer 1: Tan pebbled None Detected
composite vinyl
Sheet vinyl 1 Layer 2: Gray fibrous backing 29% Chrysotile
04127.22-074 801B- Kitchen 225 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 2 Layer 2: Gray fibrous backing None Detected

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

SAMPLE INVENTORY

Frankie Friend & Associates
Project: Moffett NAS

Project ID:

Batch #: 082000

Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-075 801B- Kitchen Layer 1: White textured None Detected
compound
Joint/texture Layer 2: White fibrous paper None Detected
Layer 3: Brown fibrous paper None Detected
Layer 4: White gypsum-like None Detected
04127.22-076 801B- Master closet 275 sf Layer 1: Tan composite tile None Detected
Tile 1- 12" Layer 2: Black mastic 3% Chrysotile
04127.22-077 801B- Living room 975 sf White texturing granules None Detected
Popcorn ceiling
04127.22-078 801B- Exterior carport White compound None Detected
Joint/texture
04127.22-079 801B- Exterior Layer 1: Painted beige None Detected
cementitious
Stucco Layer 2: Gray cementitious None Detected
04127.22-080 801B- Exterior carport Layer 1: Black tar fibrous w/rock None Detected
Roofing/paper Layer 2: Black tar felt None Detected
04127.22-081 801B- Hall 50 sf Layer 1: Tan composite tile None Detected
Tile 2- 12" Layer 2: Yellow mastic None Detected
04127.22-082 802F- Kitchen 350 sf Layer 1: Tan/gray pebbled vinyl None Detected
Sheet vinyl 1 Layer 2: Gray fibrous backing 29% Chrysotile
04127.22-083 802F- Hall 545 sf Layer 1: Tan composite tile None Detected

Tile 1- 12"

04127.22-084

Stucco

802F- Exterior

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 2: Black mastic

Layer 1: Painted beige
cementitios

Layer 2: Gray cementitious

3% Chrysotile
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

Frankie Friend & Associates
Project: Moffett NAS
Project ID:
Batch #: 082000
SAMPLE INVENTORY

JSE Client #: 04127.22 Report Date: 06/13/2008

Material

Sample Type Sample Location Extent Description Asbestos Analysis

04127.22-085 802F- Hall Layer 1: Beige-painted None Detected
compund

Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected

04127.22-086 802F- Hall 975 sf White texturing granules None Detected

Popcorn ceiling

04127.22-087 802F- Upstairs bath 40 sf Layer 1: Tan vinyl None Detected

Sheet vinyl 2 Layer 2: Gray fibrous backing None Detected

04127.22-088 802F- Carport Layer 1: Black tar fibrous w/rock None Detected

Roofing Layer 2: Black tar felt None Detected

04127.22-101 850E- Exterior Layer 1: Painted beige None Detected
cementitious

Stucco Layer 2: Gray cementitious None Detected

04127.22-102 850E Layer 1: Beige-painted None Detected
compound

Gypl/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected

04127.22-103 850E Layer 1: Beige-painted None Detected
compound

Gypltexture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected

04127.22-104 850E Layer 1: Beige-painted None Detected
compound

Gypltexture Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-105 850E- Living room 650 sf White texturing granules None Detected

Popcorn ceiling

04127.22-106 850E- Hall 650 sf White texturing granules None Detected

Popcorn ceiling

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577 Batch #: 082000

. . SAMPLE INVENTORY
JSE Client #: 04127.22 Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-107 850E- Kitchen 250 sf Layer 1: Tan/gray pebbled vinyl None Detected
Sheet vinyl 1 Layer 2: Gray fibrous backing None Detected
04127.22-108 850E- Bath 50 sf Layer 1: Gray vinyl None Detected
Sheet vinyl 2 Layer 2: Gray fibrous backing None Detected
04127.22-109 850E Layer 1: Painted white None Detected
compound
Gypl/joint Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected
04127.22-110 850E Layer 1: Painted white None Detected
compound
Gypl/joint Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected
04127.22-111 850E Layer 1: White compound None Detected
Gypl/joint Layer 2: Brown/gray fibrous None Detected
paper
Layer 3: White gypsum-like None Detected
04127.22-112 850E- Bath Off-white coated white None Detected
compound
Bath tile/grout
04127.22-113 850E- Bath 50 sf Layer 1: Yellow brick-patterned None Detected
vinyl
Sheet vinyl 3 Layer 2: White mastic None Detected
04127.22-114 850E- Living room subfloor Gray cementitious None Detected
Concrete
04127.22-115 850E- Kitchen Black compound 2% Chrysotile
Sink
04127.22-116 850E- Carport Layer 1: Black tar fibrous w/rock None Detected
Roofing/paper Layer 2: Black tar felt None Detected

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

SAMPLE INVENTORY

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Batch #: 082000

Report Date: 06/13/2008

Material

Sample Type Sample Location Extent Description Asbestos Analysis

04127.22-117 850E- Carport Layer 1: Beige-painted None Detected
compound

Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: White gypsum-like None Detected

04127.22-118 850E- Carport Beige-painted compound None Detected

Stucco

04127.22-119 848C- Exterior Layer 1: Painted beige None Detected
cementitious

Stucco Layer 2: Gray cementitious None Detected

04127.22-120 848C- Hall Layer 1: Painted white None Detected
compound

Wall texture Layer 2: Brown fibrous paper None Detected

04127.22-121 848C- Kitchen Layer 1: White texturing None Detected
compound

Popcorn ceiling Layer 2: Brown/gray fibrous None Detected
paper

04127.22-122 848C- Kitchen 300 sf Layer 1: Tan/gray pebbled vinyl None Detected

Sheet vinyl 1 Layer 2: Gray fibrous backing 28% Chrysotile

04127.22-123 848C- Bath 40 sf Layer 1: Tan vinyl None Detected

Sheet vinyl 2

04127.22-124

Gypl/joint/texture

04127.22-125
Bath tile/grout

04127.22-126
Concrete

848C- Living room

848C- Bath

848C- Living room

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 2: White mastic

Layer 1: Painted white
compound

Layer 2: Brown/gray fibrous
paper
Layer 3: White gypsum-like

Layer 1: Off-white tile
Layer 2: Wihte compound

Gray cementitious

None Detected

None Detected

None Detected

None Detected

None Detected
None Detected

None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

Frankie Friend & Associates
Project: Moffett NAS
Project ID:
Batch #: 082000
SAMPLE INVENTORY

JSE Client #: 04127.22 Report Date: 06/13/2008

Material

Sample Type Sample Location Extent Description Asbestos Analysis

04127.22-127 848C- Carport Layer 1: Black tar fibrous w/rock None Detected

Roofing/paper Layer 2: Black tar felt None Detected

04127.22-128 729A/E Layer 1: Painted white None Detected
compound

Gypl/joint/texture Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-129 729A/E- Upstairs Layer 1: Painted white None Detected
compound

Gypl/joint Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-130 729A/E- Wall Layer 1: Painted white None Detected
compound

Gypl/joint Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-131 729A/E- Wall Layer 1: Painted white None Detected
compound

Gyp board Layer 2: Brown fibrous paper None Detected
Layer 3: Pink gypsum-like None Detected

04127.22-132 729A/E- Under carpet 500 sf Layer 1: Tan composite tile None Detected

Floor tile

Layer 2: Yellow mastic

None Detected

04127.22-133 729A/E Black compound 2% Chrysotile
Sink coat

04127.22-134 729A/E Gray cementitious None Detected
Tile grout

04127.22-135 729A/E- Shed Black tar felt None Detected
Base sheet

04127.22-136 729A/E Layer 1: Gray surfacing None Detected

Siding

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 2: Brown fibrous tile
Layer 3: Black fibrous paper

None Detected
None Detected
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JSE Laboratory, Inc.
3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample Type

SAMPLE INVENTORY

Sample Location

Material
Extent

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Batch #: 082000

Report Date: 06/13/2008

Description

Asbestos Analysis

04127.22-137
Stucco

04127.22-138
Vinyl tile- 12"

04127.22-139

Comp shingle/tar

04127.22-140
Paper

04127.22-141

Sheet vinyl 1

04127.22-142
Sheet vinyl 2

04127.22-143
Grout

04127.22-144

Gypl/joint

04127.22-145

Gypl/joint

04127.22-146

Sheet vinyl

04127.22-147
Vinyl tile- 12"

729A/E- Exterior

729A/E

729A/E- Shed

729A/E- Shed

729A/E- Downstairs

729A/E- Upstairs

728C/E- Bathroom

728C/E- Wall

728C/E- Wall

728C/E- Downstairs bath

728C/IE

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Painted beige/gray cementitious

Layer 1: Tan composite tile
Layer 2: Yellow mastic

Black tar fibrous w/white rock

Gray fibrous paper

Layer 1: Brown/tan pebbled
vinyl
Layer 2: Gray fibrous backing

Layer 1: Gray vinyl
Layer 2: Gray fibrous backing

Gray cementitious

Layer 1: White-painted
compound

Layer 2: Brown fibrous paper
Layer 3: White gypsum-like

Layer 1: White-painted
compound

Layer 2: Brown fibrous paper
Layer 3: Pink gypsum-like

Layer 1: White vinyl
Layer 2: Gray fibrous backing

Layer 1: Tan composite tile
Layer 2: Gold mastic

None Detected

None Detected

None Detected

None Detected

None Detected

None Detected

32% Chrysotile

None Detected
None Detected

None Detected

<1% Chrysotile

None Detected
None Detected

<1% Chrysotile

None Detected
None Detected

None Detected
None Detected

None Detected
None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample Type

SAMPLE INVENTORY

Material
Sample Location Extent

Frankie Friend & Associates

Project: Moffett NAS

Project ID:

Batch #: 082000

Report Date: 06/13/2008

Description

Asbestos Analysis

04127.22-148
Sink coat

04127.22-149

Stucco

04127.22-150

Cove base/glue

04127.22-151

Sheet vinyl

04127.22-152

Joint

04127.22-153
Sheet vinyl 1

04127.22-154

Sheet vinyl

04127.22-155
Popcorn ceiling

04127.22-156

Gypl/joint/texture

04127.22-157
Popcorn ceiling

728C/E

728C/E- Exterior

728C/E- Downstairs bath

728C/E- Downstairs

854C- Exterior

854C- Kitchen 300 sf

854C

854C

854C- Wall

854C

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Black compound

White-painted green
cementitious

Layer 1: Black rubber-like

Layer 2: Tan/brown mastic

Layer 1: Beige/white pebbled
vinyl

Layer 2: Beige fibrous backing
Layer 3: Beige/brown pebbled
vinyl

Layer 4: Gray fibrous backing

Layer 1: Gray-painted
compound

Layer 2: Brown fivbrous paper
Layer 3: White gypsum-like

Layer 1: Gray vinyl
Layer 2: Gray fibrous backing

Layer 1: Gray pebbled
composite vinyl
Layer 2: Gray fibrous backing

White texturing granules
Layer 1: Beige-painted
compound

Layer 2: Brown fibrous paper
Layer 3: White gypsum-like

White texturing granules

3% Chrysotile

None Detected

None Detected
None Detected

None Detected

None Detected
None Detected

31% Chrysotile

None Detected

None Detected
None Detected

None Detected
None Detected

None Detected

None Detected

None Detected

None Detected

None Detected
None Detected

None Detected

Page 14 of 16



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

SAMPLE INVENTORY

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Batch #: 082000

Report Date: 06/13/2008

Material
Sample Type Sample Location Extent Description Asbestos Analysis
04127.22-158 854C- Bathroom 80 sf Layer 1: Tan vinyl None Detected

Sheet vinyl

04127.22-159
Roof felt

04127.22-160
Cove base mastic

04127.22-161
Gypl/joint/texture

04127.22-162
Stucco

04127.22-163

Gypl/joint

04127.22-164

Vinyl tile- 12"

04127.22-165
Popcorn ceiling

04127.22-166

Sheet vinyl 2

04127.22-167
Vinyl tile- 12"

04127.22-168
Sheet vinyl 1

854C- Roof

854C

854C

854C

860- Wall

860- Bedroom

860

860- Kitchen

860- Bedroom

860- Kitchen

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 2: White mastic

Layer 1: Black tar fibrous w/rock

Layer 2: Black tar felt

Beige/brown mastic

Painted white compound

White cementitious

Layer 1: Beige-painted
compound

Layer 2: Brown fibrous paper
Layer 3: White gypsum-like

Layer 1: Tan composite tile
Layer 2: Clear mastic

White texturing granules

Layer 1: Tan/gray composite
vinyl
Layer 2: Gray fibrous backing

Layer 1: Tan composite tile
Layer 2: Black mastic

Layer 1: White/gray vinyl
Layer 2: Gray fibrous backing

None Detected

None Detected
None Detected

None Detected

None Detected

None Detected

None Detected

None Detected
None Detected

None Detected
None Detected

None Detected

None Detected

None Detected

None Detected
2% Chrysotile

None Detected
None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample Type

Sample Location

SAMPLE INVENTORY

Material
Extent

Frankie Friend & Associates
Project: Moffett NAS

Project ID:

Batch #: 082000

Report Date: 06/13/2008

Description

Asbestos Analysis

04127.22-169
Vinyl tile- 12"

04127.22-170
Vinyl tile- 12"

04127.22-171
Gyp

04127.22-172
Stucco

04127.22-173
Roofing

04127.22-174

Joint/texture

860- Top

860- Bottom

860- Wall

860- Exterior

860

860- Exterior

Analysis: EPA 600/R-93/116 Method using PLM - Asbestos

Layer 1: Tan composite tile
Layer 2: Yellow mastic

Layer 1: Tan composite tile
Layer 2: Black mastic

White compound

Gray cementitious

Layer 1: Black tar fibrous w/rock
Layer 2: Black tar felt

Painted white textured
compound

None Detected
None Detected

None Detected
3% Chrysotile

None Detected

None Detected

None Detected

None Detected

None Detected
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Appendix 3

Lab Test Results



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 05/19/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-001 LAYER 1 White compound CaCo3 1% Cellulose
AB-082000 None Detected
04127.22-002 LAYER 1 White composite  Vinyl
tile
AB-082001 CaCo03
LAYER 2 Black mastic Mastic/Glue 2% Cellulose
04127.22-003 LAYER 1 White composite  Vinyl
tile
AB-082002 CaCo3 None Detected
LAYER 2 Yellow mastic Mastic/Glue 1% Cellulose None Detected
04127.22-004 LAYER 1 White-painted CaCo03 2% Cellulose
compound
AB-082003 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 6% Cellulose None Detected

like
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/19/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-005 LAYER 1 Gray vinyl Vinyl
AB-082004 Foam None Detected
LAYER 2 White fibrous Misc. 5% Fibrous Glass None Detected
backing 55% Cellulose
LAYER 3 White vinyl Vinyl None Detected
Foam
LAYER 4 White fibrous Misc. 10% Fibrous Glass None Detected
backing

50% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-006 LAYER 1 White/gray vinyl Vinyl
AB-082005 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-007 LAYER 1 Tan pebbled Vinyl
composite vinyl
AB-082006 CaCO03 None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 28 % Chrysotile
backing
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/19/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-008 LAYER 1 White texturing CaCo03 3% Cellulose
granules
AB-082007 Foam None Detected
04127.22-009 LAYER 1 White-painted beige Acid Soluble
compound w/rock
AB-082008 Rock None Detected
Particles
04127.22-010 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass
w/rock
AB-082009 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates
3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/19/2008

Report Date: 06/13/2008
Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-011 LAYER 1 White-painted CaCo3 1% Cellulose
texturing compound
AB-082010 Paint None Detected
04127.22-012 LAYER 1 Tan composite Vinyl
vinyl

AB-082011 CaCO03 None Detected

LAYER 2 Gray fibrous Misc. 25% Cellulose 27 % Chrysotile

backing

Mastic appears contaminated by asbestos-containing fibrous backing.

04127.22-013 LAYER 1 Tan vinyl Vinyl
AB-082012 Foam None Detected
LAYER 2 White mastic Mastic/Glue 4% Cellulose None Detected
04127.22-014 LAYER 1 White texturing CaCo03 3% Cellulose
granules
AB-082013 Foam None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/20/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-015 LAYER 1 White-painted CaCo3 2% Cellulose
compound
AB-082014 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected
like
04127.22-016 LAYER 1 White-painted CaCo3 1% Cellulose
compound
AB-082015 Paint None Detected
04127.22-017 LAYER 1 White compound Acid Soluble 1% Cellulose
w/rock
AB-082016 Rock None Detected
Particles
LAYER 2 Gray compound Acid Soluble 1% Cellulose None Detected
w/rock Rock
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 05/20/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-018 LAYER 1 Black tar fibrous Asphaltic 40% Fibrous Glass
w/rock
AB-082017 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected

04127.22-019 LAYER 1 White-painted CaCo03 2% Cellulose

compound
AB-082018 Paint None Detected
04127.22-020 LAYER 1 Beige-painted CaCo3 1% Cellulose

compound
AB-082019 Paint None Detected
04127.22-021 LAYER 1 White texturing CaCo03 2% Cellulose

granules
AB-082020 Foam None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/20/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-022 LAYER 1 Tan pebbled vinyl  Vinyl
AB-082021 CaCo03 None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 27 % Chrysotile
backing

Mastic not separable and included in fibrous backing analysis results.

04127.22-023 LAYER 1 Gray cementitious  Acid Soluble 2% Cellulose
AB-082022 None Detected
04127.22-024 LAYER 1 Black fibrous Misc.
compound
AB-082023 8 % Chrysotile
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/20/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-025 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082024 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
04127.22-026 LAYER 1 Yellow brick- Vinyl
pattern vinyl
AB-082025 Foam None Detected
LAYER 2 White mastic Mastic/Glue 3% Cellulose None Detected
04127.22-027 LAYER 1 Gray vinyl Vinyl
AB-082026 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/20/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-028 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass
w/rock
AB-082027 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-029 LAYER 1 White compound  CaCO03 2% Cellulose
AB-082028 None Detected
04127.22-030 LAYER 1 Gray vinyl Vinyl
AB-082029 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/20/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-031 LAYER 1 White pebbled Vinyl
vinyl
AB-082030 CaCO03 None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 28 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.

04127.22-032 LAYER 1 Tan composite Vinyl
tile
AB-082031 CaCo03 None Detected
LAYER 2 Yellow mastic Mastic/Glue 2% Cellulose None Detected
04127.22-033 LAYER 1 Yellow mastic Mastic/Glue 2% Cellulose
AB-082032 None Detected
LAYER 2 Tan composite Vinyl None Detected
tile Caco3
LAYER 3 Black masitc Mastic/Glue 1% Cellulose 2 % Chrysotile
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/20/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-034 LAYER 1 White texturing CaCo03 2% Cellulose
granules
AB-082033 Foam None Detected
04127.22-035 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082034 Rock None Detected
Particles
04127.22-036 LAYER 1 White compound  CaCo03 1% Cellulose
AB-082035 None Detected
04127.22-037 LAYER 1 Gray cementitious  Acid Soluble
AB-082036 Rock None Detected
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/20/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-038 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound
AB-082037 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 7% Cellulose None Detected
like
04127.22-039 LAYER 1 Beige-painted CaCo03 3% Cellulose
compound
AB-082038 Paint None Detected
04127.22-040 LAYER 1 Gray vinyl Vinyl
AB-082039 Foam None Detected
LAYER 2 Beige fibrous Misc. 20% Fibrous Glass None Detected

backing

Mastic not separable and included in fibrous backing analysis results.

30% Cellulose
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-041 LAYER 1 Gray pebbled Vinyl
vinyl
AB-082040 CaCo3 None Detected
LAYER 2 Gray fibrous Misc. 30% Cellulose 23 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.

04127.22-042 LAYER 1 White vinyl Vinyl
AB-082041 Foam None Detected
LAYER 2 Gray fiprous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-043 LAYER 1 Gray composite Vinyl
tile
AB-082042 CaCo03 None Detected
LAYER 2 Yellow mastic Mastic/Glue 3% Cellulose None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/21/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-044 LAYER 1 White texturing CaCo03 1% Fibrous Glass
granules
AB-082043 Foam 3% Cellulose None Detected
04127.22-045 LAYER 1 Gray vinyl Vinyl
AB-082044 Foam None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 55% Cellulose
Mastic not separable and included in fibrous backing analysis results.
04127.22-046 LAYER 1 Tan composite Vinyl
tile
AB-082045 CaCo03 None Detected
LAYER 2 Black mastic Mastic/Glue 2% Cellulose 4 % Chrysotile
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-047 LAYER 1 Black tar fibrous Asphaltic 40% Fibrous Glass
w/rock
AB-082046 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-048 LAYER 1 Off-white painted  CaCO03 2% Cellulose
compound
AB-082047 Paint None Detected
04127.22-049 LAYER 1 Black compound Misc.
AB-082048 6 % Chrysotile
04127.22-050 LAYER 1 Off-white painted  CaCO03 2% Cellulose
compound
AB-082049 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 5% Cellulose None Detected
like
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/21/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-051 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082050 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
04127.22-053 LAYER 1 White-painted CaCo03 2% Cellulose
compound
AB-082051 Paint None Detected
04127.22-053 LAYER 1 White texturing CaCo03 3% Cellulose
granules
Foam None Detected

AB-082052
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Project: Moffett NAS

Project ID:
Analysis Date: 05/21/2008
Report Date: 06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-054 LAYER 1 Gray pebbled Vinyl
composite vinyl
AB-082053 CaCo3 None Detected
LAYER 2 Gray fibrous Misc. 20% Cellulose 32 % Chrysotile
backing
Mastic appears contaminated by asbestos-containing fibrous backing.
04127.22-055 LAYER 1 Tan vinyl Vinyl
AB-082054 Foam None Detected
LAYER 2 White mastic Mastic/Glue 3% Cellulose None Detected
04127.22-056 LAYER 1 Gray cementitious  Mortar
AB-082055 Rock None Detected
Particles
04127.22-057 LAYER 1 Beige-painted CaCo3 2% Cellulose
compound
Paint None Detected

AB-082056

Page 17 of 50



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-058 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound
AB-082057 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 Pink gypsum-like  Gypsum 7% Cellulose None Detected
04127.22-059 LAYER 1 Black compound Misc.
AB-082058 5 % Chrysotile
04127.22-060 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082059 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/21/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-061 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass
w/rock
AB-082060 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-062 LAYER 1 White compound  CaCo03 1% Cellulose
AB-082061 None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 6% Cellulose None Detected
like
04127.22-063 LAYER 1 Tan pebbled Vinyl
composite vinyl
AB-082062 CaCo03 None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 27 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-064 LAYER 1 Yellow brick- Vinyl
pattern vinyl
AB-082063 Foam None Detected
LAYER 2 White mastic Mastic/Glue 3% Cellulose None Detected
04127.22-065 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound
AB-082064 Vinyl None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected
like
04127.22-066 LAYER 1 White texturing Misc. 3% Cellulose
granules
AB-082065 None Detected
04127.22-067 LAYER 1 White texturing CaCo03 3% Cellulose
granules
AB-082066 Foam None Detected

Page 20 of 50



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-068 LAYER 1 Black compound Misc.
AB-082067 3 % Chrysotile
04127.22-069 LAYER 1 Painted beige Acid Soluble
cementious
AB-082068 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
04127.22-070 LAYER 1 Gray cementitious  Acid Soluble
AB-082069 Rock None Detected
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/21/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-071 LAYER 1 Black tar fibrous Asphaltic 40% Fibrous Glass
w/rock
AB-082070 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-072 LAYER 1 White compound ~ CaC03 2% Fibrous Glass
AB-082071 None Detected
04127.22-073 LAYER 1 Tan pebbled Vinyl
composite vinyl
AB-082072 CaCo03 None Detected
LAYER 2 Gray fibrous Misc. 20% Cellulose 29 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-074 LAYER 1 Gray vinyl Vinyl
AB-082073 Foam None Detected
LAYER 2 Gray fibrous Misc. 15% Fibrous Glass None Detected
backing 35% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-075 LAYER 1 White textured CaCo03 1% Cellulose
compound
AB-082074 Paint None Detected
LAYER 2 White fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 4 White gypsum- Gypsum 4% Cellulose None Detected
like
04127.22-076 LAYER 1 Tan composite Vinyl
tile
AB-082075 CaCo3 None Detected
LAYER 2 Black mastic Mastic/Glue 1% Cellulose 3 % Chrysotile
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 05/21/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-077 LAYER 1 White texturing CaCo03 3% Cellulose
granules
AB-082076 Foam None Detected
04127.22-078 LAYER 1 White compound ~ CaC03 3% Cellulose
AB-082077 None Detected
04127.22-079 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082078 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/21/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-080 LAYER 1 Black tar fibrous Asphaltic 40% Fibrous Glass
w/rock
AB-082079 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-081 LAYER 1 Tan composite Vinyl
tile
AB-082080 CaCO03 None Detected
LAYER 2 Yellow mastic Mastic/Glue 2% Cellulose None Detected
04127.22-082 LAYER 1 Tan/gray Vinyl
pebbled vinyl
AB-082081 Foam None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 29 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-083 LAYER 1 Tan composite Vinyl
tile
AB-082082 CaCo3 None Detected
LAYER 2 Black mastic Mastic/Glue 1% Cellulose 3 % Chrysotile
04127.22-084 LAYER 1 Painted beige Acid Soluble
cementitios
AB-082083 Rock
Particles
LAYER 2 Gray Acid Soluble
cementitious Rock
Particles
04127.22-085 LAYER 1 Beige-painted CaCo03 1% Cellulose
compund
AB-082084 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected

like
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/22/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-086 LAYER 1 White texturing CaCo03 2% Cellulose
granules
AB-082085 Foam None Detected
04127.22-087 LAYER 1 Tan vinyl Vinyl
AB-082086 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic appears contaminated by asbestos-containing fibrous backing.

04127.22-088 LAYER 1 Black tar fibrous Asphaltic 40% Fibrous Glass
w/rock
AB-082087 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-101 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082088 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
04127.22-102 LAYER 1 Beige-painted CaCo03 3% Cellulose
compound
AB-082089 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum- Gypsum 1% Fibrous Glass None Detected
like
4% Cellulose
04127.22-103 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound
AB-082090 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum- Gypsum 5% Cellulose None Detected

like
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Layer

Description

Matrix

Frankie Friend & Associates

Analysis Date:
Report Date:

Non-Asbestos Fibers

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Asbestos (% Type)

04127.22-104

AB-082091

LAYER 1

LAYER 2

LAYER 3

Beige-painted
compound

Brown fibrous
paper

Pink gypsum-like

CaCo03

Paint

Misc.

Gypsum

2% Cellulose

75% Cellulose

4% Cellulose

None Detected

None Detected

None Detected

04127.22-105

AB-082092

LAYER 1

White texturing
granules

CaCo03

Foam

3% Cellulose

None Detected

04127.22-106

AB-082093

LAYER 1

White texturing
granules

CaCo03

2% Cellulose

None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/22/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-107 LAYER 1 Tan/gray Vinyl
pebbled vinyl
AB-082094 CaCo03 None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 40% Cellulose

15% Synthetic

Mastic not separable and included in fibrous backing analysis results.

04127.22-108 LAYER 1 Gray vinyl Vinyl
AB-082095 Foam None Detected
LAYER 2 Gray fibrous Misc. 60% Cellulose None Detected
backing

Mastic not separable and included in fibrous backing analysis results.

04127.22-109 LAYER 1 Painted white CaCo03 1% Cellulose
compound
AB-082096 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 3% Cellulose None Detected
like
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/22/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-110 LAYER 1 Painted white CaCo03 1% Cellulose
compound
AB-082097 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 3% Cellulose None Detected
like
04127.22-111 LAYER 1 White compound  CaCo03 1% Cellulose
AB-082098 None Detected
LAYER 2 Brown/gray Misc. 75% Cellulose None Detected

fibrous paper

LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected
like
04127.22-112 LAYER 1 Off-white coated Acid Soluble 1% Cellulose
white compound
AB-082099 None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/22/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-113 LAYER 1 Yellow brick- Vinyl
patterned vinyl
AB-082100 Foam None Detected
LAYER 2 White mastic Mastic/Glue 3% Cellulose None Detected
04127.22-114 LAYER 1 Gray cementitious  Mortar
AB-082101 Rock None Detected
Particles
04127.22-115 LAYER 1 Black compound Misc.
AB-082102 2 % Chrysotile
04127.22-116 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass
w/rock
AB-082103 Rock None Detected
Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-117 LAYER 1 Beige-painted CaCo3 1% Cellulose
compound
AB-082104 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected
like
04127.22-118 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound
AB-082105 Paint None Detected
04127.22-119 LAYER 1 Painted beige Acid Soluble
cementitious
AB-082106 Rock None Detected
Particles
LAYER 2 Gray Acid Soluble None Detected
cementitious Rock
Particles
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JSE Laboratory, Inc. Frankie Friend & Associates
3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/22/2008

Report Date: 06/13/2008
Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-120 LAYER 1 Painted white CaCo03 2% Cellulose
compound
AB-082107 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
04127.22-121 LAYER 1 White texturing CaCo03 3% Cellulose
compound
AB-082108 Foam None Detected
LAYER 2 Brown/gray Misc. 75% Cellulose None Detected

fibrous paper

04127.22-122 LAYER 1 Tan/gray Vinyl
pebbled vinyl
AB-082109 CaCo3 None Detected
LAYER 2 Gray fibrous Misc. 25% Cellulose 28 % Chrysotile
backing

Mastic appears contaminated by asbestos-containing fibrous backing.
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-123 LAYER 1 Tan vinyl Vinyl
AB-082110 Foam None Detected
LAYER 2 White mastic Mastic/Glue 2% Cellulose None Detected
04127.22-124 LAYER 1 Painted white CaCo03 2% Cellulose
compound
AB-082111 None Detected
LAYER 2 Brown/gray Misc. 75% Cellulose None Detected
fibrous paper
LAYER 3 White gypsum-  Gypsum 4% Cellulose None Detected
like
04127.22-125 LAYER 1 Off-white tile Misc.
AB-082112 None Detected
LAYER 2 Wihte compound  Acid Soluble 2% Cellulose None Detected
04127.22-126 LAYER 1 Gray cementitious  Acid Soluble
AB-082113 Rock None Detected
Particles

Page 35 of 50



JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Sample

Layer

Description

Matrix

Frankie Friend & Associates

Analysis Date:
Report Date:

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Non-Asbestos Fibers

Project: Moffett NAS

Project ID:

05/22/2008
06/13/2008

Asbestos (% Type)

04127.22-127

AB-082114

LAYER 1

LAYER 2

Black tar fibrous
w/rock

Black tar felt

Asphaltic

Rock
Particles

Asphaltic

40% Fibrous Glass

50% Cellulose

None Detected

None Detected

04127.22-128

AB-082115

LAYER 1

LAYER 2

LAYER 3

Painted white
compound

Brown fibrous
paper

Pink gypsum-like

CaCo03

Paint

Misc.

Gypsum

2% Cellulose

75% Cellulose

6% Cellulose

None Detected

None Detected

None Detected

04127.22-129

AB-082116

LAYER 1

LAYER 2

LAYER 3

Painted white
compound

Brown fibrous
paper

Pink gypsum-like

CaCo03

Paint

Misc.

Gypsum

2% Cellulose

75% Cellulose

5% Cellulose

None Detected

None Detected

None Detected
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577
JSE Client #: 04127.22

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Frankie Friend & Associates

Analysis Date:
Report Date:

Project: Moffett NAS

Project ID:

05/23/2008
06/13/2008

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-130 LAYER 1 Painted white CaCo03 1% Cellulose
compound
AB-082117 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 Pink gypsum-like  Gypsum 6% Cellulose None Detected
04127.22-131 LAYER 1 Painted white CaCo03 2% Cellulose
compound
AB-082118 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 Pink gypsum-like ~ Gypsum 8% Cellulose None Detected
04127.22-132 LAYER 1 Tan composite Vinyl
tile
AB-082119 CaCo03 None Detected
LAYER 2 Yellow mastic Mastic/Glue 2% Cellulose None Detected
04127.22-133 LAYER 1 Black compound ~ Misc. 1% Fibrous Glass

AB-082120

2% Cellulose

2 % Chrysotile
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/23/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)

04127.22-134 LAYER 1 Gray cementitious  Mortar

AB-082121 Rock None Detected

Particles

04127.22-135 LAYER 1 Black tar felt Asphaltic 30% Fibrous Glass

AB-082122 None Detected

04127.22-136 LAYER 1 Gray surfacing Paint

AB-082123 None Detected
LAYER 2 Brown fibrous tile ~ Misc. 90% Cellulose None Detected
LAYER 3 Black fibrous Misc. 50% Cellulose None Detected

paper
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/23/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-137 LAYER 1 Painted beige/gray Acid Soluble
cementitious
AB-082124 Rock None Detected
Particles
04127.22-138 LAYER 1 Tan composite Vinyl
tile
AB-082125 CaCo3 None Detected
LAYER 2 Yellow mastic Mastic/Glue 2% Cellulose None Detected
04127.22-139 LAYER 1 Black tar fibrous Asphaltic 20% Fibrous Glass
w/white rock
AB-082126 Rock None Detected
Particles
04127.22-140 LAYER 1 Gray fibrous paper Misc. 65% Cellulose
AB-082127 None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 05/23/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-141 LAYER 1 Brown/tan Vinyl
pebbled vinyl
AB-082128 CaCO03 None Detected
LAYER 2 Gray fibrous Misc. 20% Cellulose 32 % Chrysotile
backing
04127.22-142 LAYER 1 Gray vinyl Vinyl
AB-082129 Foam None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 55% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-143 LAYER 1 Gray cementitious  Mortar
AB-082130 Rock None Detected
Particles
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JSE Laboratory, Inc.

3325 SE Harrison Street
Milwaukie, Oregon 97222

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22

Frankie Friend & Associates
Project: Moffett NAS

Project ID:
Analysis Date: 06/10/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-144 LAYER 1 White-painted CaCo03 1% Cellulose
compound
AB-082131 Paint <1% Chrysotile
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 7% Cellulose None Detected
like
04127.22-145 LAYER 1 White-painted CaCo03 1% Cellulose
compound
AB-082132 Paint <1% Chrysotile
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 Pink gypsum-like ~ Gypsum 9% Cellulose None Detected
04127.22-146 LAYER 1 White vinyl Vinyl
AB-082133 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/10/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-147 LAYER 1 Tan composite Vinyl
tile

AB-082134 CaCo03 None Detected

LAYER 2 Gold mastic Mastic/Glue 2% Cellulose None Detected
04127.22-148 LAYER 1 Black compound Misc.
AB-082135 3 % Chrysotile
04127.22-149 LAYER 1 White-painted Acid Soluble 2% Cellulose

green cementitious
AB-082136 Rock None Detected
Particles

04127.22-150 LAYER 1 Black rubber-like ~ Rubber
AB-082137 CaCo03 None Detected

LAYER 2 Tan/brown Mastic/Glue 3% Cellulose None Detected

mastic
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/10/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-151 LAYER 1 Beige/white Vinyl
pebbled vinyl
AB-082138 CaCo3 None Detected
LAYER 2 Beige fibrous Misc. 15% Fibrous Glass None Detected
backing 35% Synthetic
LAYER 3 Beige/brown Vinyl None Detected
pebbled vinyl
CaCo03
LAYER 4 Gray fibrous Misc. 20% Cellulose 31 % Chrysotile
backing

Mastic not separable and included in fibrous backing analysis results.

04127.22-152 LAYER 1 Gray-painted CaCo03 2% Cellulose
compound
AB-082139 Paint None Detected
LAYER 2 Brown fivbrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum- Gypsum 3% Cellulose None Detected
like
04127.22-153 LAYER 1 Gray vinyl Vinyl
AB-082140 Foam None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 55% Cellulose

Mastic not separable and included in fibrous backing analysis results.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/11/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-154 LAYER 1 Gray pebbled Vinyl
composite vinyl
AB-082141 CaCo3 None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 45% Cellulose

10% Synthetic

Mastic not separable and included in fibrous backing analysis results.

04127.22-155 LAYER 1 White texturing CaCo03 2% Cellulose
granules
AB-082142 Foam None Detected
04127.22-156 LAYER 1 Beige-painted CaCo03 2% Cellulose
compound

AB-082143 Paint None Detected

LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected

paper
LAYER 3 White gypsum- Gypsum 2% Fibrous Glass None Detected
like

4% Cellulose
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/12/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-157 LAYER 1 White texturing CaCo03 3% Cellulose
granules

AB-082144 Foam None Detected
04127.22-158 LAYER 1 Tan vinyl Vinyl
AB-082145 Foam None Detected

LAYER 2 White mastic Mastic/Glue 3% Cellulose None Detected
04127.22-159 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass

w/rock
AB-082146 Rock None Detected
Particles

LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
04127.22-160 LAYER 1 Beige/brown mastic Mastic/Glue 2% Cellulose
AB-082147 None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/12/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-161 LAYER 1 Painted white CaCo03 1% Cellulose
compound
AB-082148 Paint None Detected
04127.22-162 LAYER 1 White cementitious Acid Soluble 2% Cellulose
AB-082149 Rock None Detected
Particles
04127.22-163 LAYER 1 Beige-painted CaCo3 2% Cellulose
compound
AB-082150 Paint None Detected
LAYER 2 Brown fibrous Misc. 75% Cellulose None Detected
paper
LAYER 3 White gypsum-  Gypsum 5% Cellulose None Detected
like
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JSE Laboratory, Inc. Frankie Friend & Associates
3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project ID:
p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/12/2008

Report Date: 06/13/2008
Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-164 LAYER 1 Tan composite Vinyl
tile
AB-082151 CaCo03 None Detected
LAYER 2 Clear mastic Mastic/Glue 2% Cellulose None Detected
04127.22-165 LAYER 1 White texturing CaCo3 3% Cellulose
granules
AB-082152 Foam None Detected
04127.22-166 LAYER 1 Tan/gray Vinyl
composite vinyl
AB-082153 CaCo03 None Detected
LAYER 2 Gray fibrous Misc. 5% Fibrous Glass None Detected
backing 45% Cellulose

10% Synthetic

Mastic not separable and included in fibrous backing analysis results.
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/12/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-167 LAYER 1 Tan composite Vinyl
tile
AB-082154 CaCo03 None Detected
LAYER 2 Black mastic Mastic/Glue 3% Cellulose 2 % Chrysotile
04127.22-168 LAYER 1 White/gray vinyl Vinyl
AB-082155 Foam None Detected
LAYER 2 Gray fibrous Misc. 10% Fibrous Glass None Detected
backing 50% Cellulose

Mastic not separable and included in fibrous backing analysis results.

04127.22-169 LAYER 1 Tan composite Vinyl
tile
AB-082156 CaCo03 None Detected
LAYER 2 Yellow mastic Mastic/Glue 2% Cellulose None Detected
04127.22-170 LAYER 1 Tan composite Vinyl
tile
AB-082157 CaCo03 None Detected
LAYER 2 Black mastic Mastic/Glue 2% Cellulose 3 % Chrysotile
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS

Milwaukie, Oregon 97222 Project ID:

p: 503 659 8338 f: 503 659 7577

JSE Client #: 04127.22 Analysis Date: 06/12/2008
Report Date: 06/13/2008

Asbestos Analysis of Bulk Materials (EPA 600/R-93/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)

04127.22-171 LAYER 1 White compound CaCo03 1% Cellulose

AB-082158 None Detected

04127.22-172 LAYER 1 Gray cementitious  Acid Soluble

AB-082159 Rock None Detected
Particles

04127.22-173 LAYER 1 Black tar fibrous Asphaltic 35% Fibrous Glass

w/rock

AB-082160 Rock None Detected

Particles
LAYER 2 Black tar felt Asphaltic 50% Cellulose None Detected
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JSE Laboratory, Inc. Frankie Friend & Associates

3325 SE Harrison Street Project: Moffett NAS
Milwaukie, Oregon 97222 Project iD:
p: 5038 659 8338 1. 503 652 7577

JSE Client #: 04127.22 Analysis Date: 06/13/2008

Report Date: 06/13/2008
Asbestos Analysis of Bulk Materiais {(EPA 600/R-83/116 Method using PLM)

Sample Layer Description Matrix Non-Asbestos Fibers  Asbestos (% Type)
04127.22-174 LAYER 1 Painted white CaCio3 2% Cellulosse

textured compound
AB-082181 None Detected
Analyst: Matthew Wiehr

Approved Signatory %W Date 5” 8,/ 6\69

J8E parlicipates in the American Industrial Hyglene Association Bulk Asbestos Proficiency Analytical Testing Program.

Asbestos consists of the following minerals: chrysctile, amosiie, crocidolite, tremolite, actinolite, anthophyilite.

Bmall diameter fibers may not be detecled by this method. Mors in-depth analysis is recommended to determine asbesios content,
especially for samples containing 10% or less asbesios. Analysis results are solely for the samples analyzed. Non-asbestos sample
corstituents may not be definite.

Qualitative and quantitative TEM analysis may be recommended for difficult samples.

Quantitative analysis by PLM point count or TEM Is recommended for samples testing at < or = io 1% asbestos.
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